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Al 8t 8 N M

(TEST REPORT )

A 4 W % (Receipt No.) t P04-022

3 A} % (Company Name) A dvixE

T 4 (Company Address) @ Z9% 4T A4HF vt 635
] ¥ A ¥ (Representative) D HAF

Al & 4 (Sample Name) DAZA(RAGA)

Al 3 A 3} (Test Results)

Hardness test [ ~_Hv | SutEAEE
1 75 147
—_ 3 3743 164
. 20 390.1 155 .
4 340 153 '
e 3 3274 146 |
Avg. 355,86 153

£5% (Use) : 913 AFTE

H il (Note) : o] AAAANE §5 o9 ALS S Fatv AF %, 7lek YALES SA4L
2 AF88 4 9lS (This report should not be used for the purpose of
propaganda, lawsuit and other legal requirements except for the defined use).

2= o= A7t MES AlRol Oisto] S AlHYEAAS SHE
(This is to certify that the test has been made for the samples presented by the applicant).

(Certificated by)

2004 024 179

SIxMIEAFRHA

THE PRESIDENT OF THE KOREA INSTITUTE OF INDUSTRIAL TECH




No.

Al & d 8 A
( TEST REPORT )

| o] =] (Page) - 1/1

4 4 W & (Receipt No.) : CO9PO1 - 073 A5 24 (Receipt Date) : 20094 029 119
3 A 4 (Company Name) ()3 et 2

T % (Company Address) :7Z91% AT AR vy 635

S| N5 (Presented Sample Name) 2% A).(1].2) 4 4)

A # 5 U4 (Test Finished Date) :20094 029 169

Al 3 2 3 (Test Results)

R =0 b s B |
15.93m
16.31m

L B5A.(0.9%4) 16.10/m
15.92m |

17.10m

16.28m

45 (Use) : A A=8

& q Al @ A (Tests by) 714 A YA (Technical Manager)

' (Afﬁrmation) 4 wW(Name) : % 2 o 4 "W(Name) : & 4 & P o

-

4|3 (Note) : o] AHHANE &% 0|99 AR S Fatv] YEBw, 718 WAL5 L LHo Al
4 ®15% (This report should not be used for the purpose of propaganda, lawsuit and
other legal requirements except for the defined use).

= AR HEE Aol disto] Al#E ABMEMAS B8
(This is to certify that the test has been made for the samples presented by the applicant).

2009 02¥ 16
(Ceniicated by) ~ OF =1 24 AL )] &= O1 2 2] Xt
MPRMOFMKNEAWOFINWMOGY

T oAT(R)06 130 AAFAN AFTF FEF TA4TIA B 032-8500-247

FPCOS-1A(3) KITECH AA(210X297)




No.

Al 8 8 3 N
( TEST REPORT )
W o] =] (Page) - 1/1

A 4+ W T (Receipt No.) : CMPO1 - 022 52U A (Receipt Date) : 20044 029 16
3 A 4 (Company Name) (F)FA dvi2E
F % (Company Address) :7Z499% I FAS vkt 635

Ol Al Y (Presented Sample Name) 33 A (W] .2]#&4))
A %) 9t 5 Y A} (Test Finished Date) 2004 069 259

Al 3 A 3} (Test Results)

4 A (Rating Number) | LE
3000hr |
F3A4.0d.934) 10.0 KS D 9502
24 @4 AL I

4% (Use) - A A8

g 9 A9 A (Tests by) w 7] % 4 9 AH(Technical Manager) ?:‘IC1
(Affirmation) |4 'd(Name) : 7 91 A H(Name) : §] o & /,

HliL(Note) © ©] AlPAHAE 85 o9 AL S Faiv 4543, 718 YAL45S S3eox A48
F %1% (This report should not be used for the purpose of propaganda, lawsuit and
other legal requirements except for the defined use).

= Q=X MES AlS0l oSt A#S AIFA™AMLAS S2E
(This is to certify that the test has been made for the samples presented by the applicant).

20043 06 259
(Certificated by) éggﬁjlég?%g
THE PRESIDENT OF THE KOREA INSTITUTE OF INDUSTRIAL TECHNOLOGY

FA($)406-130 AR A5TF FEE 747804 B 032-8500-247

FPCO5-1A(3) KITECH A4(210X297)




Al & 8 A M
( TEST REPORT )

#H] o] =] (Page) 171

# 9 WM & (Receipt No.) : C09P01 - 073 HY 2HReceipt Date) - 200949 029 119
3 At W (Company Name)  (5)34dctvi2g
F = (Company Address) 39% 843 45 vk 635

o] Z] A 5 (Presented Sample Name) - 308 A 0] . % 2 A)

A% 959 4} (Test Finished Date) 20094 059 189

Al # 4 3} (Test Results)

J000hr
Ay a4 s

KS D 9502 3000hr

B (Use) : 3 AE=8

L a1 A1 2 Tests by) 712 # 2] A Technical Manager) ) .
(Affirmation) | 4 W (Name) : 9 4 3 'r) 4 A ®W(Name) : & A &

M3t (Note) : o] AHAAAE 45 o)gfe] AEe waul HESa, Jd YALES HAow AfH
7 ®l4% (This report should not be used for the purpose of propaganda, lawsuit and
other legal requirements except for the defined use).

e AR X7t MES AZ0l cisto] Al#S AlEMEAMAS SHE
(This is to certify that the test has been made for the samples presented by the applicant).

20094 054 189
O A
(Certificated by) ol =1 M AL )] = O 1 2 X}
THE PRESIDENT OF THE KOREA INSTITUTE OF INDUSTRIAL TECHNOLOGY

FoA (P A6 130 AABN AT FEEF T-4TNA @ 032-8500-247

FPCOG-1A(T) KITECH AACTOX2T)




AN d A A A

TEST REPORT

4 5 W1 & o 9 A2007-0117

Report No,
Al 8 o & : 2007. 01. 23~ 01. 24
Date of test

A o2
2007, 01.

= o]
Total Page
£ 9 A

Date of receipt

AARA F4 AL HA YT dEF 63-15

Address

5 A 9 (F)dfeleldletel
Manufacturer(Client)

HEART: DA F

Representative

= W Adotrrio] ] EFuE(EPIEE)

Prcu:luctl{ratmg;’model)
&  EAAEE
Purpose of use

Al & OHF o 2 ZE aiE] AT E

Test mer_‘ru_q_

)

SEE THE FOLLOWING PAGE

g F2E BFeAE ey

guarantee the whole product gquality.

o AMEE =

.

days from date of lSSI.IE_
# o] AlgAAMe] ALR2 TR

‘The copy of this test report is invahd for use.

suggested from a client.

¥ o] AlEAME F APATHS A HE F9 gfle] F
glom, 8% ofele] AMEE

This test report should not be used for public relations,
propaganda and raised for a suit without a written agreement of testing institute, and
should not be used for various purposes besides subscribed use, and is wvalid for 90

o] A s oA} AAE A]E 2 Aoz AHEg ZHEA HAHF

As a test result of sample which was ‘submitted from the client, this test report does not

=81, FH7 :"‘F*Q- ‘i‘ﬂ'“ﬁ"—'liﬂ-ﬁ] 90%!

advertisement, conduct

# o] AFAHME a7} AAF AlFEE o APZAHE EFeL AUsH.
Tlus test report including test result conducted by using the test methode which was

Date 2007 H‘.{llﬁ Zi‘ﬁm

R P s B

i

KOREA ELECTRIC Tﬁ%@ﬁ E\{sj“’g‘E&TE

ANE Z¥A 245 0B BT
632-8 Keumjung-dong, Hunpo- L "5’1' Rt
Kyungki-do, 435-060, KOREA
TEL : (031) 455-1744-7
FAX : (031) 455-2925

23.

(414 P001-07-01]

1 -2
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No.

Al & & H A
(TEST REPORT)
i o] ) (Page) : 1/1

4 5 W E (Receipt No.) : C1IPOI - 160 A5 Y94 (Receipt Date) : 2011 099 169
% A 4 (Company Name) HF) 4 dop 2
ES 4 (Company Address) :ZU% Y43 948 v42 635

S H A 5% (Presented Sample Nome) 1.9 34 (2 5 4)
AP e A A (Test Finished Date) :2012¢ 0181 199

=4 b B |
16.43m
15.11m
W 3A(FEA) 15.10m
15.92m
16.50m
Average of 5 Points 1581 |

4% (Use) : 214 ARE

% < A 9 A (Tests by) % 71 # %) A Technical Manager)
(Affirmation) | 4 9(Name) : 3 & v A Y(Name): & 4 % s>

¥il(Note) : o] AUAHME S5 oj9e] A& Fav] 45D, 718 YALES Faom Apgq
4 ®ld (This report should not be used for the purpose of propaganda, lawsuit and
other legal requirements except for the defined use).

e 92Xt MEe M@0l tI510] AlEE AIBMEHAMAS SAS
(This is to certify that the test has been made for the samples presented by the applicant).

20124 019 199
(Centicated by) ©F =% 4 Al J] = Ol 2 21 X
THE PRESIDENT OF THE KOREA INSTITUTE OF INDUSTRIAL TECHNOLOGY

F A6 130 AdUGYA AT SEE T-47WA T (B2-8500-247




No.

Al & & H M
( TEST REPORT )

3 <] =] (Page) : 1/1

3 + W & (Receipt No.) : C1IPOI - 160 A+ 9 & (Receipt Date) : 2011 099 169
5 4 % (Company Name) TV Q26
= % (Company Address) :Z9% 943 Y48 vlitg 635

O] Z) Al 5 (Presented Sample Name) UL FA4(REA)
AY8E U4 (Test Finished Date)  :20124 019 199

Al 4 3 (Test Results)

Al 4 3
3000hr
R (€ 2 )]
A ¢ Ad
oS (A149) KS D 8502 3000hr

8% (Use) : oA A58

8 < A ¥ 2 (Tests by) % 7| % A Y 4 (Technical Manager)
(Affirmation) | 4 W(Name) : 7 4 v} 4 W(Name) : & 4 & e >

4|2 (Note) : o] AlYUAN:E= §5 o 99 ALES wae FERR, 2 YALS S KoL Joo
4 R+ (This report should not be used for the purpose of propaganda, lawsuit and
other legal requirements except for the defined use).

FIE 2A=IXTL M@E AlROl Oislo] AIES AYMAMYS S0
(This Is to certify that the test has been made for the samples presented by the applicant).

20124 L 1991
(Ceniicatea by) St =1 24 Al J] = Ol 1 2] X}
THE PRESIDENT OF THE KOREA INSTITUTE OF INDUSTRIAL TECHNOLOGY

FOACPIA06 <130 AUPAA AT FEF -0 © (132-8500-247




